<YAMAHA

IRGOORS
IRGOORBG

SUPPLEMENTARY
ofRVIGE MANUAL

LIT-11616-07-60 3HH-28197-13




NOTICE

This manual was written by the Yamaha Motor Company primarily for use by Yamaha dealers and
their qualified mechanics. It is not possible to put an entire mechanic’s education into one manual, so
it is assumed that persons using this book to perform maintenance and repairs on Yamaha motorcycles
have a basic understanding of the mechanical concepts and procedures inherent in motorcycle repair
technology. Without such knowledge, attempted repairs or service to this model may render it unfit to
use and/or unsafe.

This model has been designed and manufactured to perform within certain specifications in regard to
performance and emissions. Proper service with the correct tools is necessary to ensure that the
motorcycle will operate as designed. |f there is any question about a service procedure, it is imperative
that you contact a Yamaha dealer for any service information changes that apply to this model. This
policy is intended to provide the customer with the most satisfaction from his motorcycle and to
conform with federal environmental quality objectives.

Yamaha Motor Company, Ltd. is continually striving to improve all models manufactured by Yamaha.
Modifications and significant changes in specifications or procedures will be forwarded to all Autho-
rized Yamaha dealers and will, where applicable, appear in future editions of this manual.

NOTE:
This Service Manual contains information regarding periodic maintenance to the emission control
system for the FZRB00RB/RBC. Please read this material carefully.

TECHNICAL PUBLICATIONS
SERVICE DIVISION
MOTORCYCLE GROUP
YAMAHA MOTOR CO., LTD.

PARTICULARLY IMPORTANT INFORMATION

This material is distinguished by the following notation.

& The Safety Alert Symbol means ATTENTION! BECOME ALERT! YOUR
SAFETY IS INVOLVED!

AWARNING Failure to follow WARNING instructions could result in severe injury or death

to the motorcycle operator, a bystander, or a person inspecting or repairing the
motorcycle,

CAUT’N A CAUTION indicates special precautions that must be taken to avoid damage
' B to the motorcycle.

NOTE: A NOTE provides key information to make procedures easier or cleaer.



HOW TO USE THIS MANUAL

CONSTRUCTION OF THIS MANUAL
This manual consists of chapters for the main categories of subjects. (See “lllustrated symbols”)

1st title (1) : This is a chapter with its symbol on the upper right of each page.

2nd title 2) : This title appears on the upper of each page on the left of the chapter
symbol. {(For the chapter “Periodic inspection and adjustment” the 3rd
title appears.)

3rd title 3) : This is a final title.

MANUAL FORMAT

All of the procedures in this manual are organized in a sequential, step-by-step format. The infar-
mation has been compiled to provide the mechanic with an easy to read, handy reference that
contains comprehensive explanations of all disassembly, repair, assembly, and inspections.

A set of particularly important procedure (4) is placed between a line of asterisks " %" with each
procedure precededby " @ ",

IMPORTANT FEATURES

¢ Data and a special tool are framed in a box preceded by a relevant symbol (5) .

* An encircied numeral @ indicates a part name, and an encircled alphabetical letter data or an
alignment mark (7), the others being indicated by an alphabetical letter in a box .

* A condition of a faulty component will precede an arrow symbol and the course of action re-
quired the symbol (9).

EXPLODED DIAGRAM
Each chapter provides exploded diagrams before each disassembly section for ease in identifying
correct disassembly and assembly procedures.

@ T T —— P INSPECTION AND nﬁpﬂt ENG J%‘ FRONT FORK [CHAS -'&‘7@}
st Wiricnion . ®
et
e 1 el

v Damase — Buptacn

Use e Crankoase eeparating fool ¥ 2
70| Crankeass supsrating Lool 3
YU Q13

o etruightan 3 bant innar

CYLINDER HEAD

0 N
TorK TLBa 8 (18 may dangsrousty wrakhn 9
(ha tube.

INSPECTION AND REPAIR y

agng the 5park Blug
® Gtp 3 RNRIR Instrument
9 1ha Bhuminars

2 Messwre
« Cylinder head warvage
Out sf spem -

[

©0.02 mm (0.9 ind

e | || ®
sandpapec an P Make at the clip | .nmwm"'
13ce 1he hasa = S )ﬂ:;h/-ggw n drive

sta the nesd sevoral
0% MR Materis!

b A A




o
® ® _
cooL| 88| lcars]
@

CHAS| &% || |ELEC =
O prn—
TRBL @
SHTG| °

ILLUSTRATED SYMBOLS
(Refer to the illustration)

Nlustrated symbols 1 to (@ are designed as
thumb tabs to indicate the chapter’s number and

content.

@ General information

(2) Specifications

@ Periodic inspection and adjustment
@ Engine

@ Cooling system

@ Carburetion

@ Chassis

Electrical

(@ Troubleshooting

illustrated symbols to are used to iden-
tify the specifications appearing.

Filling fluid

@1 Lubricant

@ Special tool
@Tightening

@ Wear limit, clearance
@ Engine speed

®Q, v, A

lllustrated symbols @ to @ in the exploded
diagram indicate grade of lubricant and location
of lubrication point.

@D Apply engine oil

(i® Apply gear oil

Apply molybdenum disulfide oil

@ Apply wheel bearing grease

® Apply lightweight lithium-soap base grease
@Apply molybdenum disulfide grease

@3 Apply locking agent (LOCTITE®)




CONTENTS

GENERAL INFORMATION. - . .ottt e eeee e icee e 1

MOTORCYCLE IDENTIFICATION NUMBER . ...t 1

; VEHICLE IDENTIFICATION NUMBER . .« ot vve e iieeenens 1

g ENGINE SERIAL NUMBER. . ...ttt iiiie e iiieeieens 1

SPECIAL TOOLS « - v v v eve e ettt eeee e e e 2

FOR ENGINE SERVICE ..\t iitt it ieiaeae e 2
3

SPECIFICATIONS . o et o e e et e et e e 3

GENERAL SPECIFICATIONS . ottt ee e e et e v e aiaee e 3

MAINTENANCE SPECIFICATIONS . ..ottt iiiiiie e enaneneens 4

ENGINE « o o e e e e e e e e e e 4

CHASSIS. © v s e et e e e e s 9

ELECTRICAL. « + ot et et e e e e e e 1

LUBRICATION DIAGRAM . .ottt et iiiie e eamaan e e 12

COOLANT DIAGRAM .« ot e e et 15

CABLE ROUTING « .« v e ettt et ettt e 17

PERIODIC INSPECTION AND ADJUSTMENT . ... ..ot 25

COWLINGS/COVERS REMOVAL AND INSTALLATION ............. 25

REMOVAL -« ottt e et e e e e e et e 25

ENGINE - o o v e et e e e e e e e e 27

ENGINE OIL REPLACEMENT ..ottt et e 27

ENGINE OIL FILTER REPLACEMENT ...ttt iiiieee e 28

COOLANT REPLACEMENT . o vtt e it i eeaie e 30

ELECTRICAL. + v v vt e e et e et e e e e e e e 33

HEADLIGHT BEAM ADJUSTMENT ..ot otite e eiinae e e 33

HEADLIGHT BULB REPLACEMENT . .o ittt 33

ENGINE OVERHAUL . ..\ ettt e e e e e 35

ENGINE DISASSEMBLY .+ v ot ettt et e e emieaaaee s 35

OIL PAN AND OIL STRAINER . . oo eveeeeiinnnr e 35

, ENGINE ASSEMBLY AND ADJUSTMENT . . oot ire i enieee e 36

OIL PAN AND OIL STRAINER. . .ottt eaenecnaieaa e 36

COOLING SYSTEM . ..ottt ettt e ee e i e e 38

RADIATOR & o ot e et e e e e e e e e e 38

THERMOSTATIC VALVE AND WARTERPUMP. .. .......ovinnnn. 39

ELECTRICAL. - o e e e e oo e e e e e 40

. CIRCUIT DIAGRAM . - o e ottt e e e et e e 40

ELECTRICAL STARTING SYSTEM ..o ittetiiteeiieeiinene e 42

CIRCUIT DIAGRAM .. ottt 42

TROUBLESHOOTING . « o vt e et tae e eaiecameaiiae e a4

; FUEL PUMP SYSTEM - . ottt et eeeeeiean e 50

; CIRCUIT DIAGRAM . ot ettt et eaae et aie e 50

FUEL PUMP CIRCUIT OPERATION. ..ottt vi i e e 52

TROUBLESHOOTING .« ittt e eciiemeaaanin s 53

EXUP SYSTEM (FOR CALIFORNIA ONLY)} .. cvvvveiiiina e 58

] CIRCUIT DIAGRAM ..ttt tite e iiie e enanes 58

: TROUBLESHOOTING .+« e et et et iie et eaie e anaaee e 60

FZRB00RB/FZR600RBC WIRING DIAGRAM



GEN
MOTORCYCLE IDENTIFICATION|INFQO M

GENERAL INF

ORMATION

MOTORCYCLE IDENTIFICATION
VEHICLE IDENTIFICATION NUMBER

The vehicle identification number (1) is stamped
into the right side of the steering head.

Starting serial number:
FZR600RB {Except for California):
JYA3HHEQ ¥ MA032101
FZR600RBC (For California):
JYA3UUCO ¥ MAQ0O3101

NOTE:
The vehicle identification number is used to
identify your motorcycle and may be used to
register your motorcycle with the licensing
authority in your state.

ENGINE SERIAL NUMBER
The engine serial number (@) is stamped into the
right side of the engine.

Starting serial number:
FZR600RB (Except for California):
3HH-032101
FZR600RBC (For California):
3UU-003101

NOTE:

® The first three digits of these numbers are for
model identifications; the remaining digits are
the unit production number.

® Designs and specifications are subject to change
without notice.




GEN
SPECIAL TOOLS [INFO I

SPECIAL TOOLS

The proper special tools are necessary for com-
plete and accurate tune-up and assembly. Using
the correct special tool will help prevent damage
caused by the use of improper tools orimprovised
techniques. The shape and part number used for
the special tool differ by country, 50 two types
are prouided. Refer to the list prouided to avoid
errors when placing an order.
P/N. YM-OOOOO , YuU-OOOOO | ¢,
YS- OO0, YK-OOOO0 | us, con
ACC- 0130

P/N. 90890- (00 b s eon

FOR ENGINE SERVICE
7. Qil filter wrench
P/N J-37140A
P/N 90890-01426
This tool is used to logsen or tighten the
oil filter.




?
GENERAL SPECIFICATIONS SPEC f
SPECIFICATIONS
GENERAL SPECIFICATIONS
Model FZRG00ORB/RBC
FZR600ORB FZR600RBC |
L\Aﬂodel Code Number 3HHG6 3uUuz
Vehicle Identification Number JYA3HHEQ % MAQ32101 | JYA3UUCO ¥ MADG3101
Engine Starting Number 3HH-032101 3UU-003101
Dimensions:
Qverali Length 2,095 mm {82.5in)
Qverall Width 700 mm (27.6 in)
Overall Height 1,185 mm (45.5 in)
Seat Height 785 mm (30.9 in)
Wheelbase 1,425 mm (56.1 in)
Minimum Ground Clearance 135 mm { 5.3in)
Basic Weicht:

With Qil and Full Fuel Tank

201 kg (443 Ib), 206 kg (454 Ib) (FZRB00RBC)

Transmission:
Primary Reduction System
Primary Reduction Ratio
Secondary Reduction System
Secondary Reduction Ratio
Transmission Type

Spur gear

82/48 (1.708)

Chain drive

45/15 (3.000)
Constant-mesh, 6-speed

Operation Left foot operation
Gear Ratio 1st 37/13 (2.8486)
2nd 37/19 (1.947)
3rd 31/20 (1.650)
4th 28/21 (1.333)
5th 31/26 (1.192)
6th 30/27 (1.111)
Tire: Front Rear
Type Tubeless Tubeless
Size 110/70 VR17-V240 140/60 VR18-vV240
110/70 ZR17 140/60 ZR18
(FZRGB00RBC) (FZR600RBC)
Manufacture (Type) Michelin (AB9) Michelin (M59)
Pirelli {MP7) Pirelli (MP7)
Dunlop (SPORT MAX) | Dunlop {SPORT MAX)
Bridgestone Bridgestone
{CYROX-17) {CYROX-16)

Maximum Load %

157 kg (346 |b)

152 kg (335 Ib) (FZRG600RBC)

Tire Pressure (Cold tire):
Up to 90 kg (198 Ib) load %*

High speed riding

90 kg (198 Ib) ~ Maximum load %

Front Rear
225 kPa 260 kPa
(2.25 kg/em?, 33 psi) {2.5 kg/em?, 36 psi)
250 kPa 290 kPa
(2.5 kg/ecm?, 36 psi) (2.9 kg/cm?, 42 psi)
250 kPa 290 kPa
(2.5 kg/cm?, 36 psi) (2.9 kg/fecm?, 42 psi)

% Load is total weight of cargo, rider, passenger, and accessories.




MAINTENANCE SPECIFICATIONS

Model

FZR600RB/RBC

‘Shock Absorber:
Front Shock Absarber
Rear Shock Absorber

Coil-air spring, oil damper
Coil-gas spring, oil damper

Electrical:
Ignition System
Generator System
Battery Type or Model
Battery Capacity

T.C.1. {Digital ignition)
A.C. magneto generator
GM12AZ
12V12AH

Headlight Type:

Quartz bulb (Halogen)

Bulb Wattage x Quantity:
Headtight
Tail/Brake Light
Flasher Light
Front Position Light
Meter Light

12V 60W/55W
12V 8W/27W x 2
12V 27W x 4
12V 8W x 2

12V 1.7W x 8.4

MAINTENANCE SPECIFICATIONS

ENGINE

Model

FZR600RB/RBC

Valve Spring:
Free Length

< Limit >

installed Length {Valve Closed)
Compressed Pressure

(Valve closed)

< Limit >

Tilt Limit

JoS——

e
S
S y

Direction of Winding {Top view)

}.-.._
o

IN.
EX.
IN.
EX.
IN.
EX.
IN.
EX.
IN.
EX.
IN.
EX.

IN.
EX.

43.15 mm {1.70 in)

43.15 mm {1.70in)

41.2 mm (1.62 in)

41.2 mm {1.62 in)

37.5mm (1.48 in)

37.5 mm (1.48 in)

11.6 ~ 13.4 kg (25.9 ~ 29.6 |b)
11.6 ~ 13.4 kg (25.9 ~ 29.6 Ib)
10.4 kg {22.1 Ib)

10.4 kg (22.1 Ib)

2.5°/1.9 mm (0.0748 in)
2.5°/1.9 mm (0.0748 in)

()

Piston:
Piston Size 'D”

Measuring Point "H"

58.940 ~ 58.955 mm (2.321 ~ 2.322 in)

5mm (0:197 in)
{From bottom line of piston skirt)

SPEC




MAINTENANCE SPECIFICATIONS

SPEC

Model FZR600RB/RBC
Piston-to-Cylinder Clearance 0.045 ~ 0.070 mm {0.0018 ~ 0.0028 in}
< Limit > < 0.15 mm (0.006 in) >
Oversize: 59.5 mm (2.343 in)
Piston Ring: 1st
Sectional Sketch - Top Ring Barrel
|2 B = 0.8 mm {0.0315 in)
E:ﬁB T=2.1 mm (0.0827 in)
— 2nd Ring Taper
T B = 0.8 mm (0.0315 in)
Q‘E:{AB T=2.1 mm (0.0827 in)
*‘ Qil Ring Expander
E ) B = 1.5 mm (0.0591 in)
=2 T =2.2 mm {0.0866 in)
2}
End Gap (Installed): Top Ring 0.15 ~ 0.30 mm (0.0059 ~ 0.0118 in)
< Limit> | 0.6 mm (0.0236 in)
2nd Ring 0.15 ~ 0.30 mm {0.0059 ~ 0.0118 in)
< Limit> | 0.6 mm {(0.0236 in)
Oil Ring 0.2 ~ 0.6 mm (0.0079 ~ 0.0236 in)
Side Clearance; Top Ring 0.03 ~ 0.07 mm {0.0012 ~ 0.0028 in)
< Limit> | 0.10 mm (0.004 in)
2nd Ring 0.02 ~ 0.06 mm (0.0008 ~ 0.0024 in)
< Limit> | 0.10 mm {0.004 in)
Qil Ring -
Connecting Rod:
Connecting Rod Qil Clearance 0.043 ~ 0.066 mm (0.0017 ~ 0.0026 in)
< Limit> | 0.08 mm {0.0031 in)
Bearing Size No. Color Code 1.Blue 2.Black 3. Brown 4. Green
Crankshaft: -
Te © ©
WD I.K,
Crank Width “A"’ B 48.4 mm (1.9055 in)
Assembly Width *'B” 296.8 ~ 298.0 mm (11.685 ~ 11.732 in)
Runout Limit ““C"” 0.03 mm {0.0012 in)
Big End Side Clearance D" 0.160 ~ 0.262 mm {0.0063 ~ 0.0103 in}
Small End Free Play "“"F"” 0.32 ~ 0.50 mm (0.0126 ~ 0.0197 in)
Main Journal Qil Clearance: 0.025 ~ 0.043 mm {0.0010 ~ 0.0017 in)
Bearing Size No. Color Code: 1.Blue 2.Black 3.Brown 4. Green
5. Yellow
Thrust Bearing Position: #5 JOURNAL




MAINTENANCE SPECIFICATIONS SPEC ?
Model FZRG600RB/RBC
Carburetor: FZRB600RB FZR600RBC

Type/Manufacture x Quantity BDST32/MIKUNI x4 | «
1.D. Mark 3HH-03 3UU-03
Main Jet (M.J.) #107.5 %
Main Air Jet (M.A.) # 65 -«
Jet Needle-Clip Position (J.N.) BCFZ7-1 “
Needle Jet (N.J.) Y-0 «
Pilot Jet P.J.) #32.5 «
Pilot Qutlet Size (P.O.) 0.8 -
Pilot Air Jet (P.AL) #1325 -
Pilot Screw (P.S.) 3.0 <
Valve Seat Size (V.5.) 1.2 ~
Starter Jet (G.S.,) #52.5 #50

(G.S.z) 0.6 het
Bypass 1 (B.P. 1) 08 “~
Bypass 2 (B.P. 2) 0.8 «
Throttle Valve Size (Th. V) #130 ~
Fue! Level (F.L.} 38~ 4.8mm (0.15~ 0.19in)

Engine Idle Speed

Above the float chamber line
1.150 ~ 1.250 r/min

Fuel Pump:
Type
Model/Manufacturer

Consumption Amperage < Max.

Qutput Pressure

>

Electrical Type
3EN/MITSUBISHI

0.8A

7 kPa {0.07 kg/cm?, 0.995 psi)

Lubrication System:
Qil Filter Type
Qil Pump Type
Tip Clearance
< Limit >
Side Clearance
< Limit >
Oil Pressure (Hot)
Pressure Check Location
Bypass Valve Setting Pressure

Relief Valve Operating Pressure

Paper

Trochoid pump

0.03 ~ 0.09 mm (0.0012 ~ 0.0035 in)
< 0.15 mm (0.006 in) >

0.03 ~ 0.08 mm {0.0012 ~ 0.0031 in)
< 0.15 mm (0.006 in) >

80 kPa {0.8 kg/em?, 11.4 psi)/1.200 r/min
Main Gallery

80 ~ 120 kPa

(0.8 ~ 1.2 kg/em?, 11.38 ~ 17.06 psi}
450 ~ 550 kPa

(45 ~ 5.5 kg/cm?, 63.99 ~ 78.21 psi)




MAINTENANCE SPECIFICATIONS

sPec| Py

Model

1 FZRBOORB/RBC

Lubrication Chart:

Ex. camshaft

In. camshaft

l:‘> Pressured feed

* Splashed
M Nozzle

) - Connecting rod
Piston bearing

PR

Starter ciutch

Main journat and thrus
bearing #2, #5 —

ﬁ

Main gallery — — L\;Ie:in#%ur;zl k;;gring

il fitter

Bypass valve _N:D

Drive axle

Main axle

Qil pum o
pump Relief valve

Oil pan




MAINTENANCE SPECIFICATIONS

SPEC

77

Tightening torque

, Part |Thread | . Tightening torque
Part to be tightened name size Q'ty Nm mokg ]| ft-lb Remarks
Camshaft Cap Bolt M6 |24 | 10 | 1.0 | 7.2 —i
Stud Bolt (Cylinder head) - M6 8 | 10 | 1.0 | 72 —
Cylinder Head Nut M8 12 25 25 18
Spark Plug - M10 4 13 1.3 94
Cylinder Head Cover Bolt M6 8 10 1.0 7.2 ‘
Blind Plug (Sand) Screw | M12 | 6 | 37 | 3.7 | 27 @
Blind Plug (Water) Screw M6 2 7 0.7 5.1 -
Connecting Rod Nut M7 8 | 23 2.3 17 — ™
Timing Chain Sprocket Bolt M7 4 24 2.4 17
Timing Chain Tensioner Bolt M6 2 10 1.0 7.2
Timing Chain Guide (Intake) Bolt | M6 2 1 10 | 10 | 72 -@
Timing Chain Tensioner End Bolt MG 1 10 1.0 7.2
Pipe Stopper Bolt M6 4 10 1.0 7.2
Thermostat Housing Assembly Bolt M6 2 7 0.7 5.1
Thermostat Housing Cover Bolt M6 2 10 1.0 7.2
Radiator Bolt [[4] 2 7 0.7 5.1
Water Pipe Joint Bolt M6 4 10 1.0 7.2
Water Pump Bolt M6 2 10 1.0 7.2
Water Pump Cover Bolt M6 2 10 1.0 7.2
Radiator Cover Screw M5 4 7 0.7 5.1
Qil Pump Housing Screw M6 1 7 0.7 5.1
0il Pump Mount Bolt | M6 310 |10 | 72 _@
Drain Plug Bolt M14 1 43 4.3 31
Qil Delivery Pipe Bolt M10 2 20 2.0 14
Carburetor Joint Bolt M6 8 10 1.0 7.2
Exhaust Pipe Nut M6 8 10 1.0 7.2
Muffier Bracket Boit M8 1 20 2.0 14
Exhaust Pipe Blind Plug {CO test) Boit M6 4 10 1.0 7.2
Exhaust Pipe Joint Bolt M8 2 20 2.0 14
Crankcase Bolt M8 12 | 24 | 24 17 —i
Stud Bolt (Crankcase) ~ M8 12 | 13 | 1.3 | 9.4 —i]
Crankcase Bolt M6 21 12 1.2 8.7 —if{ ]
Bolt M8 1 24 2.4 17 —i]
Qil Baffle Plate Screw M6 4 7 0.7 5.1
Crankcase Cover (Left) Bolt M6 5 10 1.0 7.2
Crankcase Cover (Right) Bolt M6 10 10 1.0 7.2
Bearing Plate Bolt M6 2 10 1.0 7.2 —@
Generator Cover Bolt M6 5 10 1.0 7.2
Starter Clutch Cover Bolt M6 7 10 1.0 7.2
Starter Clutch Bolt M10 1 80 8.0 58
Starter Clutch Outer -
and Starter Wheel Bolt M3 3 30 30 22 @
Pressure Plate Bolt M5 5 6 0.6 4.3
Clutch Boss i Nut M18 1 70 7.0 51 Use lock washer
Push Lever . Screw M5 2 5 0.5 3.6 -
Push Rod Nut M8 1 16 1.6 1"
Drive Sprocket Nut M18 1 70 7.0 b1 Use lock washer
Stopper Plate Bolt M6 1 10 1.0 7.2 - @
Stopper Lever Boit M6 1 10 1.0 7.2 ®
I




MAINTENANCE SPECIFICATIONS

SPEC

CHASSIS

Model

Rear Suspension:
Shock Absorber Travel
Spring Free Length

FZRGOORB/RBC

43 mm (1.69 in)
180.5 mm (7.11 in)

< Limit > 170.5 mm {6.71 in)
Fitting Length 170 mm (6.69 in)
Spring Rate K1 130 N/mm {13 kg/mm, 728 |b/in)
Stroke K1 0~43 mm (0.0 ~ 1.69 in)
Optional Spring No
Enclosed Gas Pressure:
Standard 1.200 kPa (12 kg/cm?, 171 psi)
Hard STD| Soft
Adjusting 1 5 1 g |5 |4 |3 |2 |1
position
Rear Wheel:
Type Cast wheel
Rim Size MT4.00 x 18
Rim Material Aluminum
Rim Runout Limit Radial 2.0 mm (0.08 in)
Lateral 2.0 mm (0.08 in)




MAINTENANCE SPECIFICATIONS

SPEC

77

Tightening torque

Parts to be tightened Thread size N m-kg| ft-lb
Front Axle and Quter Tube M14 x 1.5 68 5.8 42
Front Wheel Axie Holder M8 x 1.25 20 2.0 14
Rear Axle and Nut Mi6x 1.6 107 10.7 77
Handlebar Crown and Inner Tube M8 x 1.25 26 2.6 19
Handlebar Crown and Steering Stem M22 x 1.0 110 11.0 80
Steering ring nut {(Upper and lower) - See “NOTE"

Brake Caliper (Front/Rear) M10 x 1.25 35 35 25
Bleed Screw and Brake Caliper M8 x 1.25 6 0.6 4.3
Brake Hose and Union Bolt M10 x 1.25 26 2.6 19
Front Master Cylinder and Master Cylinder Holder M6 x 1.0 9 09 6.5
Front Master Cylinder and Cylinder Cap M5 x0.8 2 0.2 1.4
Front Fender and Quter Tube M6 x1.0 6 0.6 4.3
Handlebar Boss and Front Fork M6 x1.0 13 1.3 9.4
Handlebar and Handlebar Boss M8 x 1.25 23 2.3 17
Engine Mounting: Front M10 x 1.25 55 5.5 40
Rear — Upper M10 x 1.25 60 6.0 43

Rear — Lower M10 x 1.25 55 5.5 40

Down Tube and Frame: Front M10 x 1.2 60 6.0 43
Rear M8 x 1.25 33 3.3 24

Footrest Bracket and Frame M8 x 1.256 22 2.2 16
Pivot Axle and Nut M14x 1.5 g0 9.0 65
Relay Arm and Frame M10x 1.25 40 4.0 29
Connecting Rod and Swingarm M10x 1.25 40 4.0 29
Connecting Rod and Relay Arm M10x 1.25 40 4.0 29
Rear Shock Absorber ard Relay Arm M10 x 1.25 40 4.0 29
Rear Shock Absorber and Frame MI10 x 1.25 40 4.0 29
Footrest and Footrest Bracket M10x 1.26 bb 55 40
Rear Footrest Bracket and Frame M8 x 1.25 32 3.2 23
Rear Master Cylinder and Rear Arm Bracket M8 x 1.25 20 2.0 14
Cowling and Stay M6 x 1.0 4 0.4 2.9
Compression Bar and Brake Caliper Bracket M8 x 1.26 23 2.3 17
Front Fork Pinch Bolt: Upper M8 x1.2b 26 2.6 19
Lower M12 x 1.25 38 3.8 27

Sprocket and Clutch Hub M8 x 1.25 60 6.0 43
Brake Disc and Ciutch Hub M8 x1.25 20 2.0 14
Inner Tube and Steering Stem M8 x 1.25 22 2.2 16
Frame and Rear Frame: Upper M10 x 1.25 64 6.4 46
tower M12 x 1.25 88 8.8 64

NOTE:

1. First, tighten the ring nut (lower) approximately 52 Nm (5.2 m- kg, 37 ft- Ib) by using the torque

wrench, then loosen the ring nut one turn.

2. Retighten the ring nut (lower) approximately 3 Nm (0.3 m- kg, 2.2 ft- Ib).
3. Install the ring nut (upper). And finger tighten the ring nut (upper), then align the slots of both
ring nuts. If not aligned, hold the lower ring nut and tighten the other until they are aligned.




MAINTENANCE SPECIFICATIONS

SPEC

ELECTRICAL

Modsl

FZRG600ORB/RBC

Voltage:

Ignition System:
lgnition Timing {B.T.D.C.)

Advancer Type

12V

5% at 1,200 r/min,
5° at 1,300 r/min (FZRG600RBC)
Electrical

T.C.l.:
Pickup Coil Resistance
{Color)
T.C.1. Unit/Manufacturer

80 ~ 120 at 20°C (68°F)
(White/Red — White/Black)
BB7233/HITACHI
TID14-73/HITACHI (FZR600RBC)

Rectifier:
Model/Manufacturer
Capacity
Withstand Voltage

Electrical Starter System:
Type
Starter Motor:
Model/Manufacturer
Output
Brush — QOverall Length
< Limit >
Commutator Dia.
Wear Limit
Mica Undercut
Starter Switch:
Model/Manufacturer
Amperage Rating
Coil Winding Resistance

SH569/SHINDENGEN
25A
| 240v

Constant mesh type

SM-13/MITSUBA
0.7 kW

12.5 mm {0.49 in)
4 mm (0.16 in)
28 mm (1.10in)
27 mm (1.06 in)
0.7 mm (0.027 in)

A104-128/HITACHI
100A
3.87 ~ 4,732 at 20°C (68°F)

Horn:
Type/
Model/Manufacturer

Maximum Amperage

Plane Type/1 pcs.
YF-12/NIKKO
2.5A, 1.5A (FZR600RBC)

Flasher Relay (Relay Assembly):
Type
Model/Manufacturer
Self Cancelling Device
Flasher Frequency
Wattage

Semi transistor type
FB257N/NIPPONDENSO
Yes

60 ~ 120 cycle/min

27W x 2 pcs + 3.4W

Thermostat Switch:
Model/Manufacturer

Z2EL/NIPPON THERMOSTAT

Circuit Breaker:

Type

Amperage for Individual Circuit x Quantity:
MAIN
HEADLIGHT
SIGNAL
IGNITION
RESERVE

Fuse

30A x 1
20A x 1
1T0A x 1
T10A x 1
T0Ax1,30Ax1,20A x 1

11 -




LUBRICATION DIAGRAM SPEC

LUBRICATION DIAGRAM

(1) Camshaft

@ Rotor

(3) Stator coil

@ Crankshaft

@ Drain plug

@ Starter clutch
@ Qil jet nozzle
Qil delivery pipe

==={r
Y
AU
+

=

LW A | &
et




LUBRICATION DIAGRAM

SPEC

D Oil filter

@) Bolt

@ Adapter plate
@ Relief valve
@ Qil strainer
® Oil pump

13—




LuBRICATION DIaGRAm |[SPEC

@ Qil pump driven gear @ Push rod #1
(2) Qil pump cover (9) Drive sprocket
(3} Inner rotor 40 Drive axle

@) Qil pump housing @D Push rod #2
{(8) Pump shaft

(6) Main axle

(7 Ball




COOLANT DIAGRAM

SPEC

COOLANT DIAGRAM

@ Radiator cap

@ Thermostatic valve

(@) Thermostatic valve housing
(&) Reservoir tank hose

() Coolant reservoir tank

(6) Water pipe

@ Water pump

Drain bolt

(® Oil filter

Radiator hose (outlet)
A1 Radiator

@ Radiator hose {inlet)

— 15 —




COOLANT DIAGRAM

SPEC

@ Thermo switch

@ Thermo unit

(3) Radiator cap

(4) Reservoir tank hose
(5) Radiator hose 3

(6) Radiator hose (inlet)
@ Radiator hose 2
Radiator pipe 1

@ Radiator

Fan motor assembly
4D Water jacket joint

@ Water pump housing
(3 Water pump

Water pump cover

(% Radiator hose {outlet)
@ Water pipe

@ Radiator pipe 2
Radiator hose 1

- 16 —




CABLE ROUTING SPEC

CABLE ROUTING

(1) Front brake hose

\@ Handlebar switch {right)

{(3) Throttie cable

&) Clamp

() Radiator breather hose

(8) Handlebar switch {left) lead
(7)Clutch cable

(8) Main switch lead

Pass the hrake hose right side of cowling stay,

£

Pass the handiebar switch (left) fearl i front o
jnner tube,

Pass the throtrie cables in front of brake hose.
Clampe  the throttle cables and hancobar switen
{lefty lead.

Clamp the handiebar switch Ueft) and maw swireh
leads.

—17 -




CABLE ROUTING SPEC

(1) Cowling stay Clamp the flasher light lead.
(2) Clamp Clamp the wireharness.
(3) Flasher light {left) lead IC] Pass the headlight lead in front of the cowling stay.

(3) Wireharness
(5) Fiasher light (right) lead
{(6) Meter light lead

—-18 —




spec| Py

CABLE ROUTING

@ Battery
@ Coolant reservoir hose
(3) Battery positive lead
(3) Starter relay lead
(8) Breather hose

{coolant reservoir hose)
(6 Taillight lead
@ Rear flasher light lead
Rectifier/regulator
@ Flasher relay

Retay assembly

40 Ignitor unit

@ Clamp

@ Band

Starter relay lead

@ Starter relay

Exup servo motor

@ Exup servo motor lead

fA] Pass the flasher light lead through the hole in
rear fender,

(B] Clamp the taillight and rear flasher light lead.

[C} Clamp the wireharness.

D] For California only

o)
45 7
o= | E =/ o - @
/ e -
¥ || (CXTsYsXeXeXo) ///
Hgle e
. n .
0
\\\\ @
\\\
B §
CHi @
J i
- 1 //
S NG
PR W e
@ : \‘i\ o o O :
- — t
P |
@ ! |
1 [
I
)l
i /
il
///// -l N el |
B /_,//’/ W—w L .
B [ el
TN A Py R )
- 7 1 | N

19—




CABLE ROUTING

SPEC

(1) Radiator hose

{(2) gnition coil

(3) Fan motor lead

(§) Radiator breather hose
(3) Carburetor breather hose
(8) Starter motor lead

@ Ground lead

(8) A.C. Generator lead

@ Clamp

Wireharness

(D Thermo unit

@ Clutch cable

@ Handliebar switch {left) lead
Main switch lead

@® Handlebar switch {right) lead
Throttie cable

—_ 20—




sPec| Py

CABLE ROUTING

Pass the fan motar lead behind the ignition coil.
Pass the radiator breather hose between the carbu-
retor and frame.

Pass the starter motor lead below the starter moter.
Clamp the wireharness.

Clamp the A.C. magneto, neutral, oil level switch and
sidestand switch leads.

Pass the fan motor and ignition coil leads between
the throttle cables, and connect them between the
conductor and thermo unit.

Position the wireharness so that the white tape is
positioned on thermo unit.

Connect the main switch tead between the conductor
and thermo unit.

Locate the main switch lead coupler in front of air
filter case bracket.

Pass the clutch cable and wireharness through the
frame hole.

Pass the throttle cables and handlebar switch lead
between the radiator hoses.




CABLE ROUTING SPEC ?

(1) Cowling stay

(@) Main switch lead

(3) Handlebar switch {left} lead
(#) Clutch cable

(8) Thermo unit

(6) Clamp

(7)Sidestand switch

(8) Cable guide

(@) Speedometer cable

Front brake hose

Pass the wireharness above the fuel tank bracket.
Pass the clutch cable inside the frame,

Pass the air filter breather hose between the engine
and swingarm,

Pass the starter cable behind of the air intake duct.
Pass the speedometer cable through the holder,

. Pass the speedometer cable outside of the front fork.

Pass the brake hose inside of the front fork.

Pass the air filter drain hose above the engine
mounting bolt, and in front of pivot shaft.,

Clamp the sidestand, pickup coil, neutral switch,
oil level switch and starter relay leads.

— 92 —




CABLE ROUTING

SPEC

77

(M Clamp
(2) Ground lead

(8) Taillight lead

(4) Rear flasher lead

(5) Rectifier/regulator
(6)Flasher relay

(7) Relay assernhly
(8)Main fuse

(9)Battery breather hose
q0"EXUP" control cable
qD"EXUP" servo motor

A} Clamp the main wireharness.
[B] Clamp the rear brake swirch and ground leads.
[C] Secure the ground lead with the screw (rectifier/regulator}.
D] Clamp the flasher light lead and taillight leads.
[} Clamp the wireharness on left side of frame.

TF] Pass the wireharness above the battery box.

[&! For California only

—23




@ Radiator hose
(2) Front brake hose
{3) Clamp

{4) Fan motor lead

8 Ground

@ Rear brake switch

7) Reservoir tank hose
{(B) Coolant reservoir tank
(9) Reservoir tank

{master cylinder-rear brake)

CABLE ROUTING SPEC ?
(10 Battery

d1) Bleeder hose [fuel filler cover)

(2 Overflow hose (radiator)

a3 Ignition coil

Pass the brake hose inside of the front fork.

Pass the reservoir hose inside of the back stay.

Pass the overflow hose {radiator) between the coolant

reservoir tank and seat rail.

Clamp the spark plug leads (#3 and #4) together.

For the spark plug lead #4, be sure to clamp on the while mark.

ol &

(=i

24 _




INS__E oy
COWLINGS/COVERS REMOVAL AND INSTALLATION [ ADJ | #=

PERIODIC INSPECTION
AND ADJUSTMENT
COWLINGS/COVERS REMOVAL
AND INSTALLATION
REMOVAL

1. Remaove:
e Side cowlings (left (D and right @)

@ Bolt

(4) Ptastic washer
@ Spring nut
() Special nut
@ Collar
Damper

2. Remove:
e Duct covers (left and right) (D
o Flasher lights (left and right) @
e Rear view mirror (left and right) ®

(@) Screw
(&) Nut
(6) Cap

(7) Damper

3. Remove:
® Upper cowling (D

Remove the headlight together with the upper
cowling to prevent the headlight from falling
out,

4. Remove:
e Air intake ducts (left and right) @

NOTE:
Align the projections (@ on the duct with the
slots (&) in the frame.

@ Nut

— 95—




AT

COWLINGS/COVERS REMOVAL AND INSTALLATION

Covers
1. Remove:
® Passenger seat (1)

NOTE:
Insert the key into the lock and turn it clock-

wise to release the seat lock.

2. Remove:
e Rider seat (1)

3. Remove:
e Side covers {left and right) (D

********%***********.******************

Removal Steps:

@ Remove the screws (7) .
® Unhook the projections @ , (&) and ©) on the

side cover from the grommets on the frame.
® Unhook the hooks @) on the side cover from
the slots in the trail cover.

(AR B LR EE EEEEEEE R R LY

4. Remove:
¢ Tail cover (1)

26 —




IN_-SP ‘l“‘
ENGINE OIL FILTER REPLACEMENT | ADJ |®<

5. Remove:
® Fuel tank cap (D
e Socket head bolt 2
e Top cover (3)

(@) Bolt

ENGINE

ENGINE OIL REPLACEMENT
1. Remove:
e Side cowlings
Refer to “COWLING REMOVAL, AND
INSTALLATION' section.
2. Warm up the engine for several minutes.
3. Place a drain pan under the engine.
4. Remove:
© Qil filler cap (1)
5. Remove:
e Stay (Side cowling-left) (D
e Drain plug (2)
Drain the engine oil.
6. Inspect:
e O-ring {oil filler cap)
® Gasket {(drain plug)
Damage —~ Replace.
7. Tighten:
e Drain plug (D

Oil drain plug:
43 Nm (4.3 m-kg, 31 ft-1b)

8. Fill:
e Crankcase

e Do not add any chemical additives. Engine oil
also lubricates the clutch and additives could
cause clutch slippage.

eBe sure no foreign material enters the crank-
case.

927 —




INSP | g
ENGINE OIL FILTER REPLACEMENT | ADJ | <A

A Periodic oil change:
22L (1.9 Impqt, 2.4 US gqt)

Recommended engine oil:

At 5°C {40°F) or higher:
YAMALUBE-4 (20W40) or
SAE 20W40 type SE motor oil

At 15°C (60° F) or lower:
YAMALUBE-4 (10W30) or
SAE 10W30 type SE motor oil

9. Install;
¢ Qil filler cap
o Stay (side cowling-left)
® Side cowlings

ENGINE O!L FILTER REPLACEMENT
1. Remove:
o Side cowlings
Refer to "'COWLING/COVERS RE-
MOVAL AND INSTALLATION' section.
2. Drain:
® Engine oil
Refer to "ENGINE OIL REPLACEMENT"”

section.

3. Remove:
e Qil filter (D)
Use the oil filter wrench @) .

Oil fiiter wrench:
J-37140A

90890-04126

4. Inspect:
® O-ring (oil filler cap)
® Gasket (drain plug)
Wear/Damage - Replace.
5. Install:
® Drain plug
{with gasket)

Drain plug:
43 Nm (4.3 m-kg, 31 ft-1b)

—28 —




MSE ||‘|~
ENGINE OIL FILTER REPLACEMENT | ADJ o
6. Apply:

e Engine oil (lightly)
{to O-ring (D of new oil filter)

NOTE:
Make sure the O-ring ) is positioned properly.

7. Install:
e Qil filter (new} (D
8. Tighten:
e Qil filter
Use the oil filter wrench @ .

Oil filter wrench:
J-37140A

90890-04126

Qil filter:
17 Nm (1.7 m-kg, 12 ft-1b)

9, Fill:
e Crankcase
Refer to "ENGINE OlL REPLACEMENT"
Section for recommended engine oil.

With oil filter replacement:
¢ 25 L (2.2 Imp qt, 2.64 US qt)

10. Warm up the engine for a few minutes, then
stop the engine.
11. Inspect:
# QOil leaks
* Oil level
12. Install:
e Side cowlings

- 29 —



INSP | ggor
COOLANT REPLACEMENT | ADJ |E<CA

COOLANT REPLACEMENT

AWARNING

Do not remove the radiator cap when the engine
and radiator are hot. Scalding hot fluid and
steam may be blown out under pressure, which
could cause serious injury. When the engine
has cooled, open the radiator cap by the follow-
ing procedure: '

Place a thick rag, like a towel, over the radiator
cap. slowly rotate the cap counterclockwise
to the detent. This procedure allows any residual
pressure to escape. When the hissing sound has
stopped, press down on the cap while turning
counterclockwise and remove it,

1. Remove:
e Side cowlings {left and right)
® Seats (passenger and rider)
® Top cover
Refer to “COWLINGS/COVERS RE-
MOVAL AND INSTALLATION" section.
2. Remove:
 Radiator cap (1)

3. Place a drain pan under the drain bolts.
4. Remove:
& Drain bolt (water pump) (D

5. Remove:
¢ Drain bolt (cylinder) (2
Drain the coolant,

Right
(B} Left

— 30 —




LNSP a -
COOLANT REPLACEMENT | ADJ [E<

6. Inspect:
e Gasket (drain bolts — water pump)

e Gasket {drain bolt — cylinder)
Damage - Replace.
7. Tighten:
# Drain bolts

Drain bolt:
7 Nm (0.7 m-kg, 5.1 ft- Ib)

8. Fill:
® Cooling system

***%%******%***********X-')(-**************

Coolant filling steps:

®Fill the coolant into the radiator until the
radiator is futl.

@Start the engine {coolant level decreases).

~CAUTION:
Always check coolant level, and check for
coolant leakage before starting engine.

® Add the coolant while engine is running.

®Stop the engine when coolant level stabilizes.

® Add the coolant again to specified level (.

® |nstall the radiator cap.

®Fill the reservoir tank (2 with coolant up to
“FULL' level 3.

@ [nstall the reservoir tank cap.

-)(--)(-*%%**********%%***********%*********

Recommended coolant:
¢ High quality ethylene giycol
anti-freeze containing corrosion
inhibitors for aluminum engines.
Coolant and water mixed ratio:
50%/50%
Total amount:
2.2L(1.9Impqt, 2.3 US qt)
Reservoir tank capacity:
0.28 L (0.25 imp qt, 0.30 US qt)
From “LOW" to “FULL" level:
0.18 L (0.16 Imp qt, 0.19 US qt}

- 31—




!_N._S_B Y
COOLANT REPLACEMENT | ADJ

***%**********************************

Handling notes of coolant:
The coolant is harmful so it should be handled
with special care.

AWARNING

e When coolant splashes to your eye.
Thoroughly wash your eye with water and see
your doctor.

e When coolant splashes to your clothes.

Quickly wash it away with water and then
with soap.

o When coolant is swallowed.

Quickly make him vomit and take him to a
doctor.

**X'*****%****************X’*******‘I‘*****

" CAUTION:

eHard water or salt water is harmful to the
engine parts; use boiled or distilled water if
you can’t get soft water.

» Do not use water containing impurities or oil.

e Take care so that coolant does not splash to
painted surfaces. If splashes, wash it away with
water.

9. Instalf:
® Top cover
e Seats {passenger and rider)
® Side cowlings {left and right)
Refer to “COWLINGS/COVERS RE-
MOVAL AND INSTALLATION" section,

-2

3
;
:
t
:



I ———— T

lNSP '||||~
HEADLIGHT BEAM ADJUSTMENT ADJ |E<1

ELECTRICAL
HEADLIGHT BEAM ADJUSTMENT
1. Adjust:
e Headlight beam (horizontally)

Hortzontal adjustment

R|ght Turn ad;ustmg s screw (1) clockwnse

| Turn adjusttng screw (1) counter-
Left
clockwise

2. Adjust:
® Headlight beam (vertically)

Verttca! ad justment

Turn the ad;ustmg screw (2)
clockwise

HEADLIGHT BULB REPLACEMENT
1. Disconnect:
e Headlight coupler (D
2. Remove:
o Headlight bulb cover (2)

3. Unhook:

«Bulb holding spring O
4. Remove:

e Bulb (defective) @

A WARNUNG

Keep flammable products or your hands away
from the bulb while it is on, it will be hot. Do
not touch the bulb until it cools down.

5. Install:
e Bulb (new)

NOTE:
Make sure the projections @ on the bulb are
meshed with the slot & in the bulb case.

- 33 —



Iﬂ__SE lO
HEADLIGHT BEAM ADJUSTMENT | ADJ o

- CAUTION:
Avoid touching the glass part of the bulb. Keep
it free from oil; otherwise, the transparency of
the glass, life of the bulb, and illuminous flux
will be adversely affected. If oil gets on the bulb,
throughly clean it with a cloth moistened with
alcohol or lacquer thinner.

6. Hook:
® Bulb holding spring
7. Install:
e Headlight bulb cover (1)

NOTE:
Install the bulb covers so that the "TOP" mark

faces a upward.

8. Connect:
® Headlight coupler




ENGINE DISASSEMBLY

ENG

‘\&%

ENGINE OVERHAUL

ENGINE DISASSEMBLY
OIL PAN AND OIL STRAINER

NOTE:

With the engine mounted, the oil pan and oil
strainer can be maintained by removing the
following parts.
®Side cowlings {left and right)
e Cowling stay

® Exhaust pipe assembly

1. Disconnect:
® Oil level switch lead D

e Neutral switch lead (2)

()CMmp

2. Remove:
e Qil filter (U
Use the oil filter wrench

%,

Qil filter wrench:
J-37140A
90890-04126

3. Remove:
e Bolt 2
e Adapter plate &
e O-ring @

4, Remove:
® Drain plug O
¢ Oil level switch (2
¢ Qil pan ®
o Gasket (oil pan)
e Dowel pins

— 35—




Z
ENGINE ASSEMBLY AND ADJUSTMENT ENG &

5. Remove:
e il strainer cover ()
¢ Relief valve @)
o Oil strainer assembly (3)

ENGINE ASSEMBLY AND
ADJUSTMENT

OIL PAN AND OILL STRAINER i

1. Install:
* Qil strainer assembly

Bolts (oil strainer assembly):
10 Nm (1.0 m-kg, 7.2 ft-1b)

NOTE:
Install the oil strainer assembly so that the arrow

mark (@) face forward.

2. Install:
e Oil strainer cover (1)
o Relief valve @

NOTE:
The element (window) (@ must be installed

vertically against housing arrow mark.

3. Install:
® Dowel pins
e Gasket (new)
®Qil pan @
¢ Oil level switch @)
® Drain plug @
e Clamp

Bolts {oil pan):
10 Nm (1.0 m-kg, 7.2 ft-1b)




ENG

ENGINE ASSEMBLY AND ADJUSTMENT

4. Apply:
# Engine oil {lightly)
(to O-rings {1 of adapter plate @ and new

oil filter @)

NOTE:
Make sure the O-rings (U is positioned proper!y.

5. Install:
e Adapter plate @

Bolt {adapter plate):
50 Nm (5.0 m-kg, 36 ft-Ib)
6. Install:
e Oil filter (new) @
7. Tighten:

e Qil filter
Use the oil filter wrench

QOil filter wrench:
J-37140A :

90890-04126

Qil filter:
17 Nm (1.7 m-kg, 12 ft- b}

8. Connect:
e Oil level switch lead D :
e Neutral switch lead @) |

(3 Clamp

37 —




raDIATOR [COOL x
COOLING SYSTEM

RADIATOR

(1) Radiator assembly

(2) Fan motor assembly
(3) Radiator cap assembly
(%) Radiator cap

(5) Outlet hose (radiator)
{(8) inlet hose {radiator)

RADIATOR CAP OPENING PRESSURE:
Al 74~ 103 kPa
{0.75 ~ 1.05 kg/cm?, 10.7 ~ 14 9 psi)

COQLANT CAPACITY:
B| 22L{1.9Impgt, 23 USqt}
Including all routes

ww

1 10 Nm (1.0 m-kg, 7.2 ft*1b)

(7P

— 38 -

{
i
i
i




FZR600RB/FZR600RBC CIRCUIT DIAGRAM ELEC g

ELECTRICAL

S S RS =P
@ GaooJ | { lanoJ | £ £ 1w1y%o 5
(50 adj+ I\ ﬂBL@MY‘l___ o IWI&Vw%m <
B \ o« o 9 e T
o« == 5 a0 oI T L 2ElE
A L Bﬁ@ové@ o gh E
o = 2 o ¢
IR FERE Y ®
55 11557 @ +-a{m)-s980 o—r >
1S ! .
R - e,
m‘_ o~ @& o
|+
@_ Y et ] .I@l_
< < O
72 R0 - d O et
EC - 130le & 1| | Felod [
= 10 O o | e —lo
5 1O T s oy ﬁL | z|3
x [O ¢ Ruqm.-vm.i-_-_—l—__ “ N'% _. 10% @
T8 =z |
85| ( 3 ST m J-—1
@ o o | _
- L tal _ -
o I+ | =2 e _
Iz 3 © 9 =
|®(__;rrmé@
m@Q/bl&Hr.o/Q
l e >

FZR600RB/FZR600RBC CIRCUIT DIAGRAM




LI
£7R600RB/FZRE00RBC CIRCUIT DIAGRAM ELEC| ==

(1) Battery Neutral indicator light
(@) Fuse (main)
Starter relay
Starter motor

Rectifier/Regulator

Neutral switch

Flasher relay

STURN switch
+TURN" indicator light

@
@®
® @
@ kD)
® @
@ A.C. magneto generator @ Horn
(@ Main switch 33 ‘"HORN" switch
Fuse (ignition) Tachometer
(9 Fuse (fan) 3% Engine temperature gauge
@ Thermo switch @ Thermo unit
@) Fan motor &0 Front position light/Front flasher light
@ “ENGINE STOP” switch Rear flasher light
@ Ignitor unit @ Fuse (head)
Pickup coil @ SLIGHTS" (dimmer) switch
@ Ignition coil Meter light
Spark plug @ “HIGH BEAM” indicator light
Side stand switch # Headlight
Fuse (signal) Tail/brake Yight
Front brake switch Reed switch

Rear brake switch

“01L LEVEL" indicator light
Oil level switch

“gTART" switch

Clutch switch

Fuel pump

Relay assembly

Starting circuit cut-off relay
Fuel pump relay
“EXUPY servo motor

5 @88®

A! For California only

2R

COLOR CODE

Dark green L/W

White
Biack/Red
Black/Blue Yellow/Red

Yellow/Blue

_ Blue/W_hite
Green/Red

Green/Yellow

Green

Black/Yellow

Qrange

Y Yellow Red/Yellow “ Brown/White
P | Red/Black TWhite/Green o
| B Brown Red/Wt;i-;e—#f o W/R %if;}#eak " -
Chocolate Gla/Black | w/B ek |
Gy | Gray rorwan N j:ﬂj*_ﬁ _g:_ﬁi
Sb Sky.blue . éiue/Yéiiow - . I

—41 —




EL

ECTRICAL STARTING SYSTEM ELEC

ELECTRICAL STARTING SYSTEM

CIRCUIT DIAGRAM

R/Y

)

LOND-R/Y

T

QlOo—e—1/8—]
L/B

4

\ 4

O
Q
Hl OO N
o | 10O R OO
_J' @ R %O
= = L —] Dg
ch
Y Y G Ch Ch@’ pg D

@
felole) <§f> DY QP

—42 —




ELECTRICAL STARTING SYSTEM

ELEC

formentioned circuit diagram shows electrical starting circuit in circuit diagram.

- NOTE:
. For the color codes, see page 41.

@ Battery
@ Fuse {main}
@ Starter relay
@) Starter motor
@ Main switch
Fuse {ignition)
(@ "ENGINE STOP” switch
@ Sidestand switch
@ “START" switch
: @ Clutch switch
@) Relay assembly
@® Neutral switch
@ Ignition circuit cut-off refay

—43 —




ELECTRICAL STARTING SYSTEM ELEC

TROUBLESHOOTING

STARTER MOTOR DOES NOT OPERATE.

Procedure

Check;
1. Fuse (main) 8. Neutral switch
2. Battery 9. Sidestand switch
3. Starter motor 10. Clutch switch
4 Starter relay 11. “START" switch
5. Starting circuit cut-off relay 12. Wiring connection
6. Main switch {Entire electric starting system}
7. "ENGINE STOP” switch

NOTE:

Remove the following before troubleshooting.
1) Seat (front and rear) 4) Top cover
2) Side covers 5) Air filter case

3} Side cowlings
#Use the following special tool in this troubleshooting.

Pocket tester:
P/N. YU-03112
90890-03112
1. Fuse {main) NO CONTINUITY
e Remove the fuse {main).
e Connect the pocket tester (2 x 1) to the
fuse {main).
e Check the fuse (main) for continuity. Replace fuse (main)
! ! CONTINUITY
2. Battery INCORRECT

Check the battery condition.
Refer to the “BATTERY INSPECTION"
section in the CHAPTER 3.

e Refill battery fiuid.

Specific gravity: # Clean battery terminals.
1.280 at 20°C (68°F) ® Recharge or replace battery.
{L CORRECT
*

44 —




ELEC| =

ELECTRICAL STARTING SYSTEM

4

*
3. Starter motor A WARNING
e Connect the battery positive terminal D) A wire for the jumper lead must have
and starter motor cable (2 using a jumper the equivalent capacity as that of the
lead ) % as shown. battery lead or more, otherwise it may
cause the jumper lead to be burned.
3 This check is likely to produce sparks,
) so be sure that no flammable gas or
\ - . - .- e
y — - 0 fluid is in the vicinity.
HO /
M| L
& ® O NO OPERATIVE
e Check the starter motor operation. Repair or replace starter motor.

!! QPERATIVE
4. Starter relay

e Disconnect the starter relay lead.

e Ground the starter relay lead (1) to the

frame using the jumper lead @ as shown.

_o a
E Q
3
L/w pid
= | "?\@ = NO OPERATIVE
L
® Check the starter motor operation. Replace starter relay.

! ! OPERATIVE

5. Starting circuit cut-off relay
(relay assembly)

® Disconnect the relay assembly coupler from
the wireharness.

e Connect the pocket tester (@ x 1) and
pattery (12V) voltage to the relay assembly
coupler terminals.

— 45—



ELECTRICAL STARTING SYSTEM

ELEC

Step 1.
Battery (+) termina! — Red/Black )

terminal.
Battery (-) terminal — Black/Yellow @

terminal.

Step 2.

Battery {+) terminal - Red/Black ®
terminal.

Battery (-) terminal — Skyblue (3) terminal.

Tester (+) lead — Blue/White @) terminal
Tester (-) lead ~ Blue/White (8 terminal

BLwE Y Sp LA BAEL ¥

! ‘/® [ ]
0x1

AT R A O
|

ieen

e Check the starting circuit cut-off relay for

continuity.
@ CONTINUITY

6. Main switch

eDisconnect the main switch coupler and
iead from the wire harness.

e Check the switch component for the conti-
nuity between “Red (O and Brown @ .
Refer to the "CHECKING OF SWITCHES"”

section.

RIBrjL

ON | OO
OFF |

e

] T 1

R Br L
(‘D\4. R \—l
L

! ! CORRECT

*

NO CONTINUITY

Replace relay assembly.

INCORRECT

Replace main switch.




ELECTRICAL STARTING SYSTEM

ELEC

*

4

7. “ENGINE STOP" switch

e Disconnect the handlebar switch {right)
coupler from the wire harness.

e Check the switch component for the conti-
nuity between ‘‘Red/White M and Red/
White @ . Refer to the "CHECKING
OF SWITCHES" section.

i .-‘.'
'-»; ,
@ CORRECT

8. Neutral switch

e Disconnect the neutral switch coupler from

the wire harness.

o Check the switch component for the conti-
nuity between ““Sky blue (@ and Ground”.
Refer to the “CHECKING OF SWITCHES”

section.

INCORRECT

- 1

Replace handlebar switch (right).

Neutral

In gear | O

INCORRECT

Replace neutral switch.

9. Sidestand switch

e Disconnect the sidestand switch coupler
from the wire harness.

e Check the switch component for the conti-
nuity between “‘Blue/Yellow (D and Black
(2 . Refer to the “CHECKING OF
SWITCHES" section.

—47 —



ELECTRICAL STARTING SYSTEM

ELEC

e _|UY B
up o0
DOWN |

@ CORRECT
10. Clutch switch

e Disconnect the clutch switch coupler from
wire harness.

e Check the switch component for the conti-
nuity between “Blue/Yellow () and Black/

Yellow (@ . Refer to the "CHECKING
OF SWITCHES' section.
L/Y|B/Y
Release
Hold | O+
i
L/Y B(Y
b »
CORRECT

11. “START" switch

e Disconnect handlebar switch (right} coupler
from wire harness.

e Check the “START” switch component
for the continuity between “‘Blue/White
(M and Black @ . Refer to the “CHECK-
ING OF SWITCHES" section.

INCORRECT

Replace sidestand switch.

INCORRECT

Replace clutch switch.

R/Y|L/B

Free

Pushed in|

INCORRECT

Replace handlebar switch (right).

=
l! CORRECT

*

_ 48—




ELEC

ELECTRICAL STARTING SYSTEM

POOR CONNECTION

12. Wiring connection

Check the entire ignition system for connec-

tions.
Refer to the "WIRING DIAGRAM” section.

Correct.

— 49 —




